Installation Instructions

| - Sheet Number I-B040802 Rev. A

L UUND

Premium Style. Lasting Performance.

For proper installation and best possible fit, please read all instructions BEFORE you begin.
For technical assistance or to obtain missing parts, please call Customer Relations at 1-800-241-7219.

Para una instalacién adecuada y el mejor ajuste posible, lea todas las instrucciones ANTES de comenzar.
Para obtener asistencia técnica o para obtener piezas que faltan, por favor llame a Relaciones con el cliente en 1-800-241-7219.

Pour une installation correcte et le meilleur ajustement possible, s'il vous plait lire toutes les instructions AVANT de commencer.
Pour une assistance technique ou pour obtenir des pieces manquantes, s’il vous plait communiquer avec les Relations a la clientéle au 1-800-241-7219.

Care and Cleaning

* Wash only with mild soap & dry with a clean cloth.
Lavar con jabén suave y seque con un pafo limpio.
Laver avec un savon doux et séchez avec un chiffon propre.

* Every 3 months or 5000 miles check the cover tension and all components for tightness.
Revise cada 3 meses o 5,000 millas la tensién de la cubierta y todos los componentes estén ajustados.
Vérifiez tous les 3 mois ou 5000 miles la tension couvercle et le serrage des composants.

Congratulations!

You have purchased one of the many quality Lund® branded products offered by Lund International, Inc. We take the utmost
pride in our products and want you to enjoy years of satisfaction from your investment. We have made every effort to ensure that your
product is top quality in terms of fit, durability, finish and ease of installation.

Usted ha comprado uno de los muchos productos de calidad ofrecidos por Lund ® de marca productos ofrecidos por Lund Interna
tional, Inc. Tomamos el orgullo extremo en nuestros productos y queremos que disfrute durante afios de su inversién. Hemos hecho
todos los lo posible para que su producto es de calidad superior en cuanto a ajuste, durabilidad, acabado y facilidad de la instalacion.

Vous avez acheté un des nombreux produits de qualité offerts par Lund ® marque produits offerts par Lund International, Inc Nous
sommes extrémement fiers de nos produits et souhaitons que vous tiriez des années de satisfaction de votre investissement. Nous
avons pris toutes les efforts pour s’assurer que votre produit est de qualité supérieure en termes de durabilité, de finition et la facilité
de l'installation.




INSTALLATION INSTRUCTIONS

QTy.

00 00 00 00 00 0 00O N N N

0 00 =
(=)}

8

PART# 23582408/23682408
CONTENTS

OVAL SIDE TUBES
FRONT BRACKETS
REAR BRACKETS
CLIPNUT M8
5/16 —18 X 1.25 HEX BOLT
5/16 —FLAT WASHER
5/16 —LOCK WASHER
3/8 X 1.25 HEX BOLT
3/8-LOCK WASHER
3/8” 16 HEX NUT
3/8” FLAT WASHER
5/16 —18 X 1.25 HEX BOLT
5/16 —LOCK WASHER
5/16 —FLAT WASHER

OVALSIDE BAR
01-03 FORD F-150 SUPER CREW

STEP 1 REMOVE CONTENTS FROM BOX AND VERIFY ALL PART ARE PRESENT. READ INSTRUCTIONS COMPLETELY BEFORE

BEGINNING.

STEP 2 REMOVE PLUGS AND INSTALL NUT CLIPS AS SHOWN (SEE FIGURE 1)

STEP 3 INSTALL FRONT AND REAR BRACKETS AS SHOWN. HAND TIGHTEN (SEE FIGURE 2).
STEP 4 LINE BRACKET HOLES WITH THE THOSE OF THE OVAL TUBE. ASSEMBLE %” HARDWARE.
STEP 5 MAKE SURE STEP BAR AND BRACKETS ARE PROPERLY ALIGNED. TIGHTEN AND TORQUE 5/16” HARDWARE TO 19 FT-

LBS. AND %” HARDWARE TO 9 FT-LBS.

FIGURE 1

FIGURE 2

J o~

3/8" HARDWARE

FINISH PROTECTION- OUR PRODUCTS HAVE A HIGH FINISH THAT MUST BE MAINTAINED SUCH AS ANY OTHER HIGH FINISH
PRODUCT ON THE VEHICLE. PROTECT THE FINISH WITH A NON-ABRASIVE AUTOMOTIVE WAX. THE USE OF SOAP, POLISH, OR
WAX THAT CONTAINS ABRASIVES IS DETRIMENTAL, AS THE COMPOUNDS SCRATCH THE FINISH AND OPEN IT TO CORROSION.

DISCLAIMER- BUYER ASSUMES ALL RISK AND LIABILITY WHATSOEVER FROM THE INSTALLATION AND USE OF OUR
PRODUCTS.OUR PRODUCTS ARE SOLD AS DECORATIVE ACCESSORIES AND SHOULD NOT BE RELIED UPON AS PROTECTION FOR
THE VEHICLE OR OCCUPANTS IN THE EVENT OF A COLLISION OR ROLL OVER.

Page 1 of 1




